

Direct oral anticoagulants: a guide for daily practice

Pierre Fontana, Helia Robert-Ebadi, Henri Bounameaux, Françoise Boehlen, Marc Righini

Division of Angiology and Haemostasis, Geneva University Hospitals and Faculty of Medicine, Geneva, Switzerland

Summary

In recent years, small oral compounds that specifically block activated coagulation factor X (FXa) or thrombin (FIIa) have become alternatives to the anticoagulants that had been used for several decades. As of today, these direct oral anticoagulants (DOACs) include dabigatran etexilate (thrombin inhibitor) and apixaban, edoxaban and rivaroxaban (inhibitors of FXa). While there is no doubt that DOACs represent a major step forward in the management of patients with venous thromboembolic disease and atrial fibrillation, new challenges have arisen. They need to be addressed with the necessary pragmatism on the basis of evidence. Indeed, a better understanding of the management of these last-generation antithrombotics will favour safer use and increase confidence of the practitioner for the prescription of these drugs. The aim of this article is to present practical suggestions for the prescription and use of these drugs in everyday clinical practice, based on clinical experience and recently updated recommendations of the European Heart Rhythm Association and the American College of Chest Physicians among other scientific organisations. We address issues such as pharmacokinetics, dosing, side effects, limitations of use, drug interactions, switching from and to other anticoagulants, renal function, concomitant administration of antiplatelet agents and peri-operative use. We also address the issue of monitoring and reversal, taking advantage of the most recent development in this latter area. Rather than being one additional set of recommendations, our narrative review aims at assisting the practicing physician in his or her daily handling of these novel anticoagulant compounds, based on frequently asked questions to the authors, a group of experienced specialists in the field who have, however, no commitment to issue guidelines.

Key words: anticoagulant treatment; dabigatran etexilate; rivaroxaban; edoxaban; apixaban, thrombin; recommendations

Introduction

Over the past few years, direct oral anticoagulants (DOACs) have emerged as the first orally administered alternatives to vitamin K antagonists (VKAs) [1]. As opposed to VKAs, DOACs are direct and specific inhibitors

of a single coagulation factor. The two main targets of DOACs are thrombin, also called activated factor II (FIIa) and activated factor X (FXa). Large scale phase III trials in venous thromboembolism (VTE) prophylaxis in orthopaedic surgery, in VTE treatment, in secondary prevention of VTE recurrence, and in atrial fibrillation have proven the efficacy and safety of these drugs. Overall, DOACs are at least as effective as standard treatment in all the above-mentioned indications, and are at least as safe as, or even safer than, standard treatment in terms of bleeding risk.

To date, four DOACs have been approved by Swissmedic (the Swiss Agency for Therapeutic Products): one FIIa inhibitor (dabigatran) and three FXa inhibitors (rivaroxaban, apixaban, edoxaban). With their large-scale introduction in clinical practice after approval in Europe and North America, new challenges have arisen regarding their use in everyday clinical practice. As many review papers have already been published regarding detailed pharmacological considerations and results of the main phase III trials, these will not be discussed here in detail. The aim of this article is thus rather to present practical suggestions for the prescription and use of these drugs in everyday clinical practice. In order to convey a clear and uniform message, some simplifications were necessary, and are discussed hereafter in each section.

Indications

DOACs have been studied in various clinical settings: VTE prophylaxis in medical inpatients [2, 3] and in major orthopaedic surgery patients [4–16], treatment of acute VTE [17–22], long term prevention of VTE recurrence [18, 22–24], prevention of thromboembolic events in patients with atrial fibrillation [25–28], and in acute coronary syndromes in association with antiplatelet agents [29, 30]. Results of phase III trials have not been encouraging in VTE prevention in acutely ill medical inpatients and in patients with acute coronary syndrome, in whom an excessive bleeding rate was observed. Therefore, DOACs have not been approved for use in these patients. In Switzerland, DOACs and indications that have received Swissmedic approval to date are, in chronological order:

- rivaroxaban, apixaban for VTE prophylaxis in major orthopaedic surgery;

- rivaroxaban, dabigatran, apixaban, edoxaban for VTE treatment;
- rivaroxaban, dabigatran, apixaban, edoxaban for the long term prevention of VTE recurrence;
- dabigatran, rivaroxaban, apixaban, edoxaban for atrial fibrillation.

Pharmacokinetics

As already mentioned in the introduction, DOACs are *direct* and *specific* inhibitors of a single coagulation factor, the two main targets being FIIa and FXa. Numerous review articles have already been published including detailed information on the pharmacological characteristics of DOACs [31–33]. Here, we would like to highlight pharmacological properties that have the highest clinical significance and an impact on the prescription of these drugs.

DOACs share many common pharmacokinetic properties (table 1). First of all, all DOACs have a rapid onset of action after oral ingestion, with a peak plasma level reached in approximately 2 to 4 hours. Second, all have rather short half-lives of approximately 8 to 12 hours. Third, as opposed with VKAs, they are not subject to food interactions, although some need to be taken with food to enhance absorption (see below). Fourth, drug interactions are overall minimal compared with VKAs, and will be discussed hereafter.

DOACs differ in some important pharmacokinetic properties. First, bioavailability varies widely. All FXa inhibitors are lipophilic drugs and have high bioavailability after oral ingestion, of approximately 50% for apixaban and edoxaban, and 80% for rivaroxaban. Notably, therapeutic doses of the latter need to be ingested with food for optimal absorption. In contrast, dabigatran has low oral bioavailability. Indeed, dabigatran itself is a hydrophilic molecule that cannot be absorbed in the intestinal tract. Therefore, it needs to be administered as a prodrug, dabigatran etexilate, whose oral availability is less than 10%. Also, since an acid microenvironment is required to improve solubility and absorption of dabigatran etexilate, the capsule formulation includes a tartaric acid core together with the prodrug.

Another important pharmacokinetic difference between FXa inhibitors and FIIa inhibitor is the metabolic pathway. Absorption of all DOACs is influenced by intestinal P-glycoprotein (P-gp). However, whereas metabolism of dabi-

gatan does not depend on the cytochrome P450 pathways, the FXa inhibitors are all metabolised by the cytochrome CYP3A4 to varying extents. These differences have an impact in terms of significant drug interactions, as discussed below.

Finally, renal impairment has a different influence on the pharmacokinetics of FXa inhibitors and FIIa inhibitor. Figures regarding the percentage of renal elimination of FXa inhibitors vary in different articles [33–35]. Indeed, whereas some authors focus on the renal elimination of the active form only, others mention the overall renal elimination including active and inactive metabolites. Moreover, debate persists as to whether the percentage of renal elimination of the ingested drug or of the absorbed active drug should be considered. Therefore, and once again in order to simplify the practical message, we decided to give a very broad approximation of the renal elimination, more than 80% for dabigatran and around 50% (or even less) for FXa inhibitors. Indeed, it seemed more important to us to emphasise the major clinically significant difference between dabigatran and FXa inhibitors in a simple message: dabigatran is mainly eliminated by the kidneys, whereas FXa inhibitors are not. In the setting of this article, subtle differences between FXa inhibitors in percentages of renal elimination did not seem relevant, especially when considering the wide interindividual variation of the pharmacokinetic profile.

Dosing

The Swissmedic-approved dosages suggested in our recommendations (table 2) strictly adhere to the doses used in phase III trials, with the exception of the reduced dose of dabigatran (110 mg b.i.d) in the treatment and secondary prevention of VTE in patients with moderate renal impairment. This choice was made in order to be in line with the doses recommended by the Swiss compendium for patients with an increased bleeding risk. Of note, this dosage recommendation is based on pharmacokinetic studies [36]. Regarding dosing in patients with renal failure, we would like to emphasise that all phase III trials excluded patients with severe renal impairment, the exclusion cut-off being almost always based of the estimation of creatinine clearance calculated by use of the Cockcroft-Gault formula (CrCl C-G). In clinical practice, the CrCl C-G should thus

Table 1: Pharmacological properties of direct oral anticoagulants.

Characteristics	Rivaroxaban	Apixaban	Edoxaban	Dabigatran
Direct target	Factor Xa			Factor IIa (thrombin)
Need for monitoring	No			
Pro-drug	No	No	No	Yes
Bioavailability	>80%	≈50%	≈50%	≈6%
Time to reach peak plasma concentration (hours)	2–4	2–3	1–2	2–3
Half-life (hours)	5–13	8–15	6–11	14–17
Metabolism	P-gp CYP3A4/3A5 CYP2J2	P-gp CYP3A4/3A5	P-gp (CYP3A4)	P-gp
Renal elimination*	≈50%			>80%
P-gp = P glycoprotein				
* See text for details.				

be used to adapt dosing, rather than other formulas such as the Modification of Diet in Renal Disease (MDRD) [37]. At therapeutic dose, the most commonly used cut-off in phase III trials was 30 ml/min. A lower CrCl C-G was accepted for including patients in some phase III trials studying prophylactic doses after major orthopaedic surgery or in a study using therapeutic doses in patients with atrial fibrillation. However, in order to avoid confusion, we decided to suggest a contraindication to prescription of DOACs in all patients with CrCl calculated with use of the Cockcroft-Gault formula <30 ml/min, regardless of the molecule and indication.

Dose reductions have been studied in phase III trials for: (1) all DOACs in atrial fibrillation, (2) edoxaban in VTE treatment and (3) apixaban and edoxaban in long-term prevention of VTE recurrence. Criteria for dose reduction as well as the number of subjects with renal impairment included vary between studies and drugs and have been detailed in table 2. Only those patients with the corresponding criteria should be prescribed a reduced dose.

Two other noteworthy points on initiating DOACs in the acute phase of VTE are: (1) with dabigatran and edoxaban, the necessity to administer initial parenteral anticoagulation for at least 5 days before introducing the oral medication [17, 21], and (2) the necessity of a higher-dose treatment during the initial 7 days for apixaban (10 mg b.i.d.) and the initial 21 days for rivaroxaban (15 mg b.i.d.) [18–20]. Apart from the initial phase of acute VTE, which requires specific regimens of higher-dose treatment, some

DOACs have been approved for once daily (o.d.) and others for twice daily (b.i.d.) prescription in all indications in spite of their similar half-lives (see table 2 for details).

Recommendations regarding drug intake and switch from or to a vitamin K antagonist, heparin or fondaparinux

In the event of a missed dose of DOACs prescribed once a day, we suggest taking the missed dose on the same day as soon as possible and continuing with the regular dosing schedule the following morning. A missed dose should not be taken on the day after (avoid double dosing). For DOACs prescribed twice a day, we suggest carrying over the missed dose until 6 hours before the scheduled next dosing.

Switching from low molecular weight heparin (LMWH) to a DOAC or vice versa is relatively easy since both anticoagulants have a similar pharmacokinetic profile. Indeed, the first dose of DOAC is to be given when LMWH is normally scheduled and vice versa. Similarly, the same switching pattern applies with fondaparinux. Regarding unfractionated heparin, the DOAC should be given when the unfractionated heparin infusion is stopped. To switch from a DOAC to unfractionated heparin, the parenteral anticoagulant should be started when the DOAC dose is scheduled. Of note, a prolonged delay between the last dose of DOAC and the start of unfractionated heparin may be necessary in cases of renal failure. Moreover, the anti-Xa assay per-

Table 2: Dosing of direct oral anticoagulants in clinical practice.

Indication	CrCL C-G (ml/min)*	Rivaroxaban	Apixaban	Edoxaban	Dabigatran
VTE prevention in major orthopaedic surgery	≥30	10 mg o.d.; 1st dose 6–10 hrs after surgery	2.5 mg b.i.d.; 1st dose 12–24 hrs after surgery	Not approved in Switzerland	Not approved in Switzerland
	<30	Contraindicated†	Contraindicated		
VTE treatment	≥50	15 mg b.i.d. for the first 21 days, then 20 mg o.d., with food	10 mg b.i.d. for the first 7 days, then 5 mg b.i.d.	Parenteral AC for 5 days, then 60 mg o.d. [30 mg o.d. if weight ≤60 kg and/or concomitant use of strong P-gp inhibitors]	Parenteral AC for 5 days, then 150 mg b.i.d.
	30–49	15 mg b.i.d. for the first 21 days, then 20 mg o.d., with food	10 mg b.i.d. for the first 7 days, then 5 mg b.i.d.	Parenteral AC for 5 days, then 30 mg o.d.	Parenteral AC for 5 days, then 110 mg b.i.d.‡
	<30	Contraindicated	Contra-indicated	Contraindicated	Contra-indicated
Long-term prevention of VTE recurrence	≥50	20 mg o.d., with food	2.5 mg b.i.d.	60 mg o.d. [30 mg o.d. if weight ≤60 kg and/or concomitant use of strong P-gp inhibitors]	150 mg b.i.d.
	30–49	20 mg o.d., with food	2.5 mg b.i.d.	30 mg o.d.	110 mg b.i.d.‡
	<30	Contraindicated	Contraindicated	Contraindicated	Contra-indicated
Prevention of arterial thromboembolic events in patients with nonvalvular AF	≥50	20 mg o.d., with food	5 mg b.i.d.	60 mg o.d. [30 mg o.d. if weight ≤60 kg and/or concomitant use of strong P-gp inhibitors]	150 mg b.i.d. [110mg b.i.d. if age ≥80 yrs]
	30–49	15 mg o.d., with food	5 mg b.i.d. [2.5 mg b.i.d. if one or more of the following: age >80 yrs, weight <60 kg]	30 mg o.d.	110 mg b.i.d.
	<30	Contraindicated	Contraindicated	Contraindicated	Contraindicated

AC = anticoagulation; AF = atrial fibrillation; b.i.d. = twice daily; o.d. = once daily; P-gp = P-glycoprotein; VTE = venous thromboembolism.

* Renal function (creatinine clearance) estimated with the Cockcroft-Gault formula; CrCl C-G (ml/min) = [(140-age) x weight/creatinine level] x k. k in men 1.23; k in women 1.03.

† The lower limit of CrCL set at 15 ml/min suggested in the Swiss Compendium seems too risky to us.

‡ Dose not tested in phase III trials but based on pharmacokinetic studies.

formed to monitor unfractionated heparin may be influenced by residual oral anti-Xa activity from FXa inhibitors (rivaroxaban, apixaban or edoxaban) during at least the 24 to 36 hours after the last DOAC dose.

When switching from VKAs to DOACs, the first dose of DOAC may be started as soon as the prothrombin time international normalised ratio (INR) is ≤ 2 , usually 24 to 72 h after discontinuing VKA, depending on the VKA half-life. In some instances, when the thrombotic risk is high (recent thromboembolic event) and the bleeding risk is low, starting the first dose of DOAC with an INR < 2.5 may be considered [38]. Switching from a DOAC to a VKA is more problematic since DOACs may influence the INR result. Therefore, we suggest bridging with LMWH or fondaparinux after DOAC discontinuation for a few days and start the VKA thereafter. If there is no past history of thromboembolic event (such as in atrial fibrillation), VKA could be started straight away after DOAC discontinuation, without bridging with LMWH or fondaparinux.

Limitations of use

As for any new drug, DOACs have not been tested in phase III trials during pregnancy and lactation and in paediatric patients, limiting their prescription in these populations of patients. Hepatic disease, with varying definitions across studies, has also represented an important exclusion criterion in phase III trials. Therefore, we suggest not using DOACs in patients with hepatic cirrhosis (Child-Pugh B and C), and/or with abnormal liver tests (transaminase levels ≥ 2 times upper limit of the reference range) and/or coagulopathy secondary to hepatic disease.

DOACs are contraindicated in patients with severe renal impairment. For prescription of DOACs in patients with moderate renal impairment, please refer to the section on dosing and to table 2.

Obese patients have been under-represented in clinical trials, with less than 20% of patients with a body weight > 100 kg in most trials, and, therefore, the optimal dosing for both safety and efficacy in this subgroup remains unknown [39]. We arbitrarily placed a cut-off at 130 kg above which VKAs should be preferred.

As a general consideration, for the time being, prescription of DOACs should not be extended to indications other than those tested in phase III trials. For example, DOACs have not been tested in some particular clinical situations such as the antiphospholipid syndrome. Results have been disappointing in patients with mechanical heart valves [40] and acute coronary syndrome [29, 30], and no other studies have tested DOACs in arterial thrombosis. VTE studies excluded patients with VTE in unusual sites (splanchnic thrombosis, cerebral vein thrombosis, etc.) and in superficial thrombophlebitis. Moreover, for patients with VTE related to active cancer, LMWH remains the standard of care [22, 41].

Side effects

An obvious “side effect” of any anticoagulant drug is the increased bleeding tendency. Compared with VKAs, DOACs have an equivalent or even better safety profile in

terms of their bleeding risk and in terms of patients’ outcome in the event of bleeding [42]. The risk of intracranial bleeding, one of the most feared haemorrhagic complications of any anticoagulant, has consistently been shown to be lower with DOACs than with VKAs. Of note, DOACs tend to be associated with a modest but significantly higher risk of gastrointestinal bleeding [43] and of abnormal uterine bleeding [44].

General side effects are reported in all DOACs (nausea, hypersensitivity, etc.). Dabigatran is associated with significant dyspepsia (around 10% of patients) and abdominal pain (1–10% of patients) related to its formulation with tartaric acid. FXa inhibitors are associated with a higher incidence of rash and prurigo (1–10%) and increased transaminase levels (0.1–1%), although this latter finding was less frequent than with standard treatment (enoxaparin plus warfarin or warfarin alone) in clinical studies. Cases of acute liver failure have been declared in pharmacovigilance reports for every individual DOAC, but most patients had concomitant drugs or diseases [45].

Clinically significant interactions

One of the major obvious advantages of DOACs over VKAs is the markedly decreased frequency of potential drug-drug interactions. So, are there any drugs that should not be used in association with DOACs? Referring to the metabolic pathways discussed above, strong inhibitors or inducers of P-gp and CYP3A4 are of concern in association with DOACs. Of note, many drugs that affect CYP3A4 function also affect P-gp [46]. Moderate or weak inducers or inhibitors of cytochromes or P-gp may theoretically also influence concentrations of DOACs, but because of the wide therapeutic range of DOACs, such interactions do not seem to be clinically relevant.

In clinical practice, dabigatran should not be prescribed in combination with drugs that are strong inhibitors or inducers of the P-gp transporter (such as quinidine, ketoconazole, among others), but also avoided in combination with other drugs that have a significant impact on P-gp function (table 3). FXa inhibitors should not be prescribed in combination with drugs that are strong inhibitors or inducers of the P-gp and CYP3A4 (table 3) and preferably avoided in combination with moderate inhibitors of CYP3A4. Of note, less than 10% of edoxaban seems to be metabolized through CYP3A4. Because of the acid microenvironment needed for dabigatran absorption, proton-pump inhibitors should preferably not be taken at the same hour of the day as dabigatran.

Biological monitoring and influence on coagulation assays

Dosing of DOACs may differ according to the indication and renal clearance as evaluated with the C-G formula. Therefore, a recent creatinine measurement should be available before prescribing a DOAC. As for all anticoagulants, haemoglobin, haematocrit and coagulation parameters (prothrombin time, activated partial thromboplastin time [aPTT] and fibrinogen) should be performed. Finally,

liver function tests may be indicated before prescribing a DOAC in some patients if a liver failure is suspected. During the follow-up of patients treated with DOACs, haemoglobin and creatinine levels should be measured at least once a year, and more often in patients at risk of renal failure such as elderly patients or those with nephrotoxic medications. The creatinine level should also be measured in the event of an acute illness that could alter renal function (acute infection, diarrhoea, dehydration, etc.). There is no need to quantify DOACs on a routine basis. Indeed, there is no “therapeutic range” for DOACs, and dosing should not be adapted to any coagulation parameter. Coagulation parameters may be influenced by DOACs, depending on the reagents used. Coagulation tests such as prothrombin time or aPTT may therefore differ according to the laboratory. Several other coagulation assays are influenced by DOACs, such as thrombophilia screening tests (activity of antithrombin, protein C, protein S or lupus anticoagulant, for example). Of note, genetic testing and antigenic assays are not influenced by DOACs (table 4).

Bleeding events

Since DOACs have a short half-life, time is an efficient way to eliminate the anticoagulant effect and most mild or

moderate bleeding events can be managed with local treatment and skipping one or more doses, if necessary. When a major bleed occurs, optimal management remains uncertain [47]. Most studies of DOAC reversal agents were performed in healthy volunteers using laboratory coagulation endpoints, or in animal models. Moreover, the available data are mostly related to rivaroxaban and dabigatran, with few data regarding apixaban and edoxaban. Thus, recommendations regarding bleeding management result more from experts’ opinions than from clinical experience. For example, the European Heart Rhythm Association [38] provided an updated guidance that may help the practitioner in managing bleeding events in patients treated with DOACs. Oral activated charcoal may be considered within the first 6 hours after ingestion of the DOAC. Haemodialysis is effective for the removal of dabigatran, but not to remove the other DOACs. When a life-threatening bleed occurs, nonspecific agents such as prothrombinic complex concentrate (PCC, 25–50 U/Kg) or activated PCC (30–50 U/Kg) should be considered in addition to the standard protocol of massive bleeding management.

Nevertheless, use of these latter agents remains relatively rare [48], and the outcome of major bleeding in patients treated with DOACs does not differ from that of those treated with VKA [49, 50], probably because of the short

Table 3: Clinically relevant drug-drug interactions with oral FXa inhibitors (A) and oral FIIa inhibitor (B).

A. Significant interactions with FXa inhibitors rivaroxaban, apixaban, edoxaban*		
Recommendation	CYP3A4/P-gp inhibitors	CYP3A4 inducers
	↑ AUC	↓ AUC
	Strong	Strong
Association contraindicated	Antifungal treatment (ketoconazole, itraconazole, voriconazole, posaconazole) HIV protease inhibitors (ritonavir)	Rifampicin Phenytoin, carbamazepine St. John's wort
	Strong / moderate	
Avoid association	Clarithromycin	
No clear recommendation	Erythromycin Diltiazem	
B. Significant interactions with FIIa inhibitor dabigatran*		
Recommendation	P-gp inhibitors	P-gp inducers
	↑ AUC	↓ AUC
Association contraindicated	Quinidine Antifungal treatment (ketoconazole, itraconazole) Immunosuppressive drugs (ciclosporin, tacrolimus)	
Avoid association	Amiodarone Verapamil Ritonavir Clarithromycin	Rifampicin Phenytoin, carbamazepine St. John's wort

AUC = area under the plasma concentration-time curve; HIV = human immunodeficiency virus; P-gp = P-glycoprotein
* Lists are not exhaustive. Check for potential interactions with any individual concomitant medication.

Table 4: Effect of direct oral anticoagulants on routine haemostasis assays and thrombophilia screening.

Assay	Rivaroxaban, apixaban, edoxaban	Dabigatran
aPTT	↑	↑
Prothrombin time	↓	↓
Fibrinogen	↔	↓
Thrombin time	↔	↓
Anti-Xa activity	↑	↔
Anti-IIa activity	↔	↑
Genetic analysis	Possible	
Antithrombin, proteins C and S (activity)	Not possible (false negative)	
Lupus anticoagulant	Not possible (false positive)	
Anticardiolipin and anti-B2GP1 antibodies	Possible	

aPPT = activated partial thromboplastin time; B2GP1 = β2 glycoprotein-1

half-lives of DOACs and their wide therapeutic windows. The necessity for specific antidotes is therefore questionable [51, 52], but the general consensus is still in favour of their development. Indeed, the possibility to rapidly antagonise the effect of DOACs may probably be beneficial in some instances and is certainly reassuring for the long-term prescription of these compounds [53].

Idarucizumab (Praxbind®, Boehringer Ingelheim), a humanised mouse antibody fragment that specifically targets dabigatran, is the first specific antidote that will be available in 2016. Clinical data show that idarucizumab rapidly normalises coagulation times in a few minutes, with a clinically significant effect on haemostasis in patients undergoing urgent surgery [54].

Andexanet alpha (Annexa®, Portola Pharmaceuticals) is a recombinant protein similar to factor Xa without any pro-coagulant activity but with a strong affinity for factor Xa inhibitors [55]. Preliminary data in healthy volunteers taking apixaban or rivaroxaban show a rapid and effective biological effect [56]. This compound may also reverse the effect of other anticoagulant drugs with anti-Xa activity such as fondaparinux [55]. Adexanet alpha should become available by the end of 2017.

Finally, ciraparantag (PER977) is a compound that binds directly to several anticoagulants such as unfractionated heparin, LMWH and DOACs (anti-FXa and anti-FIIa), removing them or preventing them from binding to their respective targets [53]. Thus, ciraparantag could be considered as a potential universal antidote for several different classes of anticoagulant drugs [53]. Phase III trials are, however, still needed.

Association with antiplatelet drugs

The combination of antiplatelet drugs and anticoagulation is associated with an increased bleeding risk. Subgroup analyses of phase III trials show that when antiplatelet agents are combined with anticoagulation, the bleeding risk increases by roughly 60%, regardless of the anticoagulant treatment (VKA or DOAC) [57–59]. These data relate mostly to aspirin and/or clopidogrel and clinical experience with next-generation anti-P2Y₁₂ inhibitors such as prasugrel or ticagrelor in addition to DOACs is scarce. Therefore, when antiplatelet therapy is indicated, we suggest using aspirin and/or clopidogrel in addition to DOACs. Of note, use of antiplatelet drugs in addition to anticoagulation should be restricted to patients with recent stent placement and/or an acute coronary syndrome, and may be stopped after 1 year of treatment in most instances [60].

Perioperative management

Characteristics of DOACs prompt different management in the perioperative setting compared with that of patients treated with VKA.

First, the onset of action of DOACs is fast (around 2 hours), and their half-life is shorter than VKAs and similar to LMWH. Therefore, bridging with heparin should be exceptional and restricted to patients with a high thrombotic risk such as those with venous thrombotic event (<3 months) or atrial fibrillation with recent stroke or transient ischaemic attack (<3 months) undergoing a high bleeding risk procedure. Second, the elimination of DOACs depends on renal function, especially for dabigatran (>80%). The evaluation of renal clearance is therefore of utmost importance for determining the appropriate delay between the last dose and the intervention.

Table 5 details the perioperative management of DOACs according to bleeding risk and renal clearance. A low bleeding risk intervention is defined as an invasive procedure that would be feasible in patients treated with VKA with an INR between 2.0 and 3.0, such as tooth extraction, cataract operation, pacemaker implantation or colonoscopy. High bleeding risk procedures are all other invasive interventions. Of note, neuraxial anaesthesia is also considered a high bleeding risk procedure.

Conclusion

DOACs represent a major step forward in the management of patients with VTE disease and atrial fibrillation. After the promising results of phase III trials, growing post-marketing clinical experience has been acquired over the last few years with rather reassuring data regarding “real life” patients [48]. Subgroup meta-analyses do not raise any red flag for fragile patients such as elderly patients [61] or patients with mild renal insufficiency [62, 63]. However, particular caution should still apply to these patients, especially if they present cumulative risk factors associated with an increased pharmacodynamic profile such as impaired renal function, low body weight and drug-drug interaction. Moreover, for an efficient and safe use of DOACs, the right dosing of each drug for each indication, the situations requiring dose adjustments and the restrictions of use should be strictly respected. Several issues still remain open such as the possibility to use DOACs in patients with antiphospholipid syndrome or for VTE treatment in cancer patients. No doubt that these issues will find answers, and the use of DOACs will evolve in the near future.

Table 5: Perioperative management with direct oral anticoagulants according to bleeding risk and renal function.

	Low bleeding risk	High bleeding risk		
Before the procedure	No drug intake the day before (D-1, evening only) and the morning (D0) of the procedure*	Apixaban, rivaroxaban Edoxaban	Last dose* D-3 [†]	
		Dabigatran	CiCr >80 ml/min	Last dose* D-3
			CiCr 50–80 ml/min	Last dose* D-4
		CiCr <50 ml/min	Last dose* D-5	
After the procedure	Resume in the evening of the procedure or the morning after (at least 6 h after procedure)	Resume a prophylactic dose at least 6 h after the procedure and a therapeutic dose as soon as possible		

CiCr = creatinine clearance (Cockcroft-Gault)
 * Whatever the dosing and posology (once or twice a day).
 † In some instances, a last dose on D-2 may be considered.

Disclosure statement: P.F. has received compensation for participation on advisory boards with speaking engagement sponsored by AstraZeneca, Bayer Healthcare and Daiichi-Sankyo. H.B. has received compensation for participation on advisory boards with speaking engagement sponsored by Sanofi, Bayer Healthcare and Daiichi-Sankyo.

Correspondence: Pierre Fontana, MD, PhD, Division of Angiology and Hemostasis, University Hospitals of Geneva, Rue Gabrielle-Perret-Gentil 4, CH-1205 Geneva, [Pierre.Fontana\[at\]hcuge.ch](mailto:Pierre.Fontana[at]hcuge.ch)

References

- Bounameaux H. The novel anticoagulants: entering a new era. *Swiss Med Wkly.* 2009;139:60–4.
- Cohen AT, Spiro TE, Buller HR, Haskell L, Hu D, Hull R, et al. Rivaroxaban for thromboprophylaxis in acutely ill medical patients. *N Engl J Med.* 2013;368:513–23.
- Goldhaber SZ, Leizorovicz A, Kakkar AK, Haas SK, Merli G, Knabb RM, et al. Apixaban versus enoxaparin for thromboprophylaxis in medically ill patients. *N Engl J Med.* 2011;365:2167–77.
- Eriksson BI, Dahl OE, Huo MH, Kurth AA, Hantel S, Hermansson K, et al. Oral dabigatran versus enoxaparin for thromboprophylaxis after primary total hip arthroplasty (RE-NOVATE II*). A randomised, double-blind, non-inferiority trial. *Thromb Haemost.* 2011;105:721–9.
- Eriksson BI, Dahl OE, Rosencher N, Kurth AA, van Dijk CN, Frostick SP, et al. Oral dabigatran etexilate vs. subcutaneous enoxaparin for the prevention of venous thromboembolism after total knee replacement: the RE-MODEL randomized trial. *J Thromb Haemost.* 2007;5:2178–85.
- Eriksson BI, Dahl OE, Rosencher N, Kurth AA, van Dijk CN, Frostick SP, et al. Dabigatran etexilate versus enoxaparin for prevention of venous thromboembolism after total hip replacement: a randomised, double-blind, non-inferiority trial. *Lancet.* 2007;370:949–56.
- Ginsberg JS, Davidson BL, Comp PC, Francis CW, Friedman RJ, Huo MH, et al. Oral thrombin inhibitor dabigatran etexilate vs North American enoxaparin regimen for prevention of venous thromboembolism after knee arthroplasty surgery. *J Arthroplasty.* 2009;24:1–9.
- Eriksson BI, Borris LC, Friedman RJ, Haas S, Huisman MV, Kakkar AK, et al. Rivaroxaban versus enoxaparin for thromboprophylaxis after hip arthroplasty. *N Engl J Med.* 2008;358:2765–75.
- Lassen MR, Ageno W, Borris LC, Lieberman JR, Rosencher N, Bandel TJ, et al. Rivaroxaban versus enoxaparin for thromboprophylaxis after total knee arthroplasty. *N Engl J Med.* 2008;358:2776–86.
- Turpie AG, Lassen MR, Davidson BL, Bauer KA, Gent M, Kwong LM, et al. Rivaroxaban versus enoxaparin for thromboprophylaxis after total knee arthroplasty (RECORD4): a randomised trial. *Lancet.* 2009;373:1673–80.
- Kakkar AK, Brenner B, Dahl OE, Eriksson BI, Mouret P, Muntz J, et al. Extended duration rivaroxaban versus short-term enoxaparin for the prevention of venous thromboembolism after total hip arthroplasty: a double-blind, randomised controlled trial. *Lancet.* 2008;372:31–9.
- Lassen MR, Davidson BL, Gallus A, Pineo G, Ansell J, Deitchman D. The efficacy and safety of apixaban, an oral, direct factor Xa inhibitor, as thromboprophylaxis in patients following total knee replacement. *J Thromb Haemost.* 2007;5:2368–75.
- Lassen MR, Raskob GE, Gallus A, Pineo G, Chen D, Hornick P. Apixaban versus enoxaparin for thromboprophylaxis after knee replacement (ADVANCE-2): a randomised double-blind trial. *Lancet.* 2010;375: 807–15.
- Lassen MR, Gallus A, Raskob GE, Pineo G, Chen D, Ramirez LM. Apixaban versus enoxaparin for thromboprophylaxis after hip replacement. *N Engl J Med.* 2010;363:2487–98.
- Fuji T, Wang CJ, Fujita S, Kawai Y, Nakamura M, Kimura T, et al. Safety and efficacy of edoxaban, an oral factor Xa inhibitor, versus enoxaparin for thromboprophylaxis after total knee arthroplasty: the STARS E-3 trial. *Thromb Res.* 2014;134:1198–204.
- Fuji T, Fujita S, Kawai Y, Nakamura M, Kimura T, Kiuchi Y, et al. Safety and efficacy of edoxaban in patients undergoing hip fracture surgery. *Thromb Res.* 2014;133:1016–22.
- Schulman S, Kearon C, Kakkar AK, Mismetti P, Schellong S, Eriksson H, et al. Dabigatran versus warfarin in the treatment of acute venous thromboembolism. *N Engl J Med.* 2009;361:2342–52.
- Bauersachs R, Berkowitz SD, Brenner B, Buller HR, Decousus H, Gallus AS, et al. Oral rivaroxaban for symptomatic venous thromboembolism. *N Engl J Med.* 2010;363:2499–510.
- Buller HR, Prins MH, Lensing AW, Decousus H, Jacobson BF, Minar E, et al. Oral rivaroxaban for the treatment of symptomatic pulmonary embolism. *N Engl J Med.* 2012;366:1287–97.
- Agnelli G, Buller HR, Cohen A, Curto M, Gallus AS, Johnson M, et al. Oral apixaban for the treatment of acute venous thromboembolism. *N Engl J Med.* 2013;369:799–808.
- Buller HR, Decousus H, Grosso MA, Mercuri M, Middeldorp S, Prins MH, et al. Edoxaban versus warfarin for the treatment of symptomatic venous thromboembolism. *N Engl J Med.* 2013;369:1406–15.
- Kearon C, Akl EA, Ornelas J, Blaivas A, Jimenez D, Bounameaux H, et al. Antithrombotic Therapy for VTE Disease. CHEST Guideline and Expert Panel Report. *Chest.* 2016; In press.
- Schulman S, Kearon C, Kakkar AK, Schellong S, Eriksson H, Baanstra D, et al. Extended use of dabigatran, warfarin, or placebo in venous thromboembolism. *N Engl J Med.* 2013;368:709–18.
- Agnelli G, Buller HR, Cohen A, Curto M, Gallus AS, Johnson M, et al. Apixaban for extended treatment of venous thromboembolism. *N Engl J Med.* 2013;368:699–708.
- Connolly SJ, Ezekowitz MD, Yusuf S, Eikelboom J, Oldgren J, Parekh A, et al. Dabigatran versus warfarin in patients with atrial fibrillation. *N Engl J Med.* 2009;361:1139–51.
- Patel MR, Mahaffey KW, Garg J, Pan G, Singer DE, Hacke W, et al. Rivaroxaban versus warfarin in nonvalvular atrial fibrillation. *N Engl J Med.* 2011;365:883–91.
- Granger CB, Alexander JH, McMurray JJ, Lopes RD, Hylek EM, Hanna M, et al. Apixaban versus warfarin in patients with atrial fibrillation. *N Engl J Med.* 2011;365:981–92.
- Giugliano RP, Ruff CT, Braunwald E, Murphy SA, Wiviott SD, Halperin JL, et al. Edoxaban versus warfarin in patients with atrial fibrillation. *N Engl J Med.* 2013;369:2093–104.
- Mega JL, Braunwald E, Wiviott SD, Bassand JP, Bhatt DL, Bode C, et al. Rivaroxaban in patients with a recent acute coronary syndrome. *N Engl J Med.* 2012;366:9–19.
- Alexander JH, Lopes RD, James S, Kilaru R, He Y, Mohan P, et al. Apixaban with antiplatelet therapy after acute coronary syndrome. *N Engl J Med.* 2011;365:699–708.
- Mavranakas T, Bounameaux H. The potential role of new oral anticoagulants in the prevention and treatment of thromboembolism. *Pharmacol Ther.* 2011;130:46–58.
- Schulman S, Crowther MA. How I treat with anticoagulants in 2012: new and old anticoagulants, and when and how to switch. *Blood.* 2012;119:3016–23.
- Hellwig T, Gulseth M. Pharmacokinetic and pharmacodynamic drug interactions with new oral anticoagulants: what do they mean for patients with atrial fibrillation? *Ann Pharmacother.* 2013;47:1478–87.
- Gross PL, Weitz JI. New antithrombotic drugs. *Clin Pharmacol Ther.* 2009;86:139–46.
- Kreutz R. A clinical and pharmacologic assessment of once-daily versus twice-daily dosing for rivaroxaban. *J Thromb Thrombolysis.* 2014;38:137–49.
- Stangier J, Rathgen K, Stahle H, Mazur D. Influence of renal impairment on the pharmacokinetics and pharmacodynamics of oral dabigatran etexilate: an open-label, parallel-group, single-centre study. *Clin Pharmacokin.* 2010;49:259–68.
- Maccallum PK, Mathur R, Hull SA, Saja K, Green L, Morris JK, et al. Patient safety and estimation of renal function in patients prescribed

- new oral anticoagulants for stroke prevention in atrial fibrillation: a cross-sectional study. *BMJ open*. 2013;3:e003343.
- 38 Heidbuchel H, Verhamme P, Alings M, Antz M, Diener HC, Hacke W, et al. Updated European Heart Rhythm Association Practical Guide on the use of non-vitamin K antagonist anticoagulants in patients with non-valvular atrial fibrillation. *Europace*. 2015;17:1467–507.
- 39 Ihaddadene R, Carrier M. The use of anticoagulants for the treatment and prevention of venous thromboembolism in obese patients: implications for safety. *Expert Opin Drug Safety*. 2015:1–10.
- 40 Eikelboom JW, Connolly SJ, Brueckmann M, Granger CB, Kappetein AP, Mack MJ, et al. Dabigatran versus warfarin in patients with mechanical heart valves. *N Engl J Med*. 2013;369:1206–14.
- 41 Lee AY, Carrier M. Treatment of cancer-associated thrombosis: perspectives on the use of novel oral anticoagulants. *Thromb Res*. 2014;133:S167–71.
- 42 Caldeira D, Rodrigues FB, Barra M, Santos AT, de Abreu D, Goncalves N, et al. Non-vitamin K antagonist oral anticoagulants and major bleeding-related fatality in patients with atrial fibrillation and venous thromboembolism: a systematic review and meta-analysis. *Heart*. 2015;101:1204–11.
- 43 Holster IL, Valkhoff VE, Kuipers EJ, Tjwa ET. New oral anticoagulants increase risk for gastrointestinal bleeding: a systematic review and meta-analysis. *Gastroenterology*. 2013;145:105–12 e15.
- 44 De Crem N, Peerlinck K, Vanassche T, Vanheule K, Debaveye B, Middeldorp S, et al. Abnormal uterine bleeding in VTE patients treated with rivaroxaban compared to vitamin K antagonists. *Thromb Res*. 2015;136:749–53.
- 45 Liakoni E, Ratz Bravo AE, Krahenbuhl S. Hepatotoxicity of New Oral Anticoagulants (NOACs). *Drug Safety*. 2015;38:711–20.
- 46 Wachter VJ, Wu CY, Benet LZ. Overlapping substrate specificities and tissue distribution of cytochrome P450 3A and P-glycoprotein: implications for drug delivery and activity in cancer chemotherapy. *Mol Carcinog*. 1995;13:129–34.
- 47 Fontana P, Goldhaber SZ, Bounameaux H. Direct oral anticoagulants in the treatment and long-term prevention of venous thrombo-embolism. *Eur Heart J*. 2014;35:1836–43.
- 48 Beyer-Westendorf J, Forster K, Pannach S, Ebert F, Gelbricht V, Thieme C, et al. Rates, management, and outcome of rivaroxaban bleeding in daily care: results from the Dresden NOAC registry. *Blood*. 2014;124:955–62.
- 49 Majeed A, Hwang HG, Connolly SJ, Eikelboom JW, Ezekowitz MD, Wallentin L, et al. Management and outcomes of major bleeding during treatment with dabigatran or warfarin. *Circulation*. 2013;128:2325–32.
- 50 Piccini JP, Garg J, Patel MR, Likhnygina Y, Goodman SG, Becker RC, et al. Management of major bleeding events in patients treated with rivaroxaban vs. warfarin: results from the ROCKET AF trial. *Eur Heart J*. 2014;35:1873–80.
- 51 Roldan V, Marin F. Pro: “Antidote for new anticoagulants” – specific target of inhibition requires a specific target for neutralisation. *Thromb Haemost*. 2012;108:621–2.
- 52 Eerenberg ES, Levi M, Buller HR. Contra: “Antidotes for novel anticoagulants?” – Do we really need them. *Thromb Haemost*. 2012;108:623–4.
- 53 Ansell JE. Universal, class-specific and drug-specific reversal agents for the new oral anticoagulants. *J Thromb Thrombolysis*. 2016;41:248–52.
- 54 Pollack CV, Jr., Reilly PA, Eikelboom J, Glund S, Verhamme P, Bernstein RA, et al. Idarucizumab for Dabigatran Reversal. *N Engl J Med*. 2015;373:511–20.
- 55 Lu G, DeGuzman FR, Hollenbach SJ, Karbarz MJ, Abe K, Lee G, et al. A specific antidote for reversal of anticoagulation by direct and indirect inhibitors of coagulation factor Xa. *Nat Med*. 2013;19:446–51.
- 56 Siegal DM, Curnutte JT, Connolly SJ, Lu G, Conley PB, Wiens BL, et al. Andexanet Alfa for the Reversal of Factor Xa Inhibitor Activity. *N Engl J Med*. 2015;373:2413–24.
- 57 Alexander JH, Lopes RD, James S, Kilaru R, He Y, Mohan P, et al. Apixaban with antiplatelet therapy after acute coronary syndrome. *N Engl J Med*. 2011;365:699–708.
- 58 Dans AL, Connolly SJ, Wallentin L, Yang S, Nakamya J, Brueckmann M, et al. Concomitant use of antiplatelet therapy with dabigatran or warfarin in the Randomized Evaluation of Long-Term Anticoagulation Therapy (RE-LY) trial. *Circulation*. 2013;127:634–40.
- 59 Mega JL, Braunwald E, Wiviott SD, Bassand JP, Bhatt DL, Bode C, et al. Rivaroxaban in patients with a recent acute coronary syndrome. *N Engl J Med*. 2012;366:9–19.
- 60 Lip GY, Windecker S, Huber K, Kirchhof P, Marin F, Ten Berg JM, et al. Management of antithrombotic therapy in atrial fibrillation patients presenting with acute coronary syndrome and/or undergoing percutaneous coronary or valve interventions: a joint consensus document of the European Society of Cardiology Working Group on Thrombosis, European Heart Rhythm Association (EHRA), European Association of Percutaneous Cardiovascular Interventions (EAPCI) and European Association of Acute Cardiac Care (ACCA) endorsed by the Heart Rhythm Society (HRS) and Asia-Pacific Heart Rhythm Society (APHRS). *Eur Heart J*. 2014;35:3155–79.
- 61 Sharma M, Cornelius VR, Patel JP, Davies JG, Molokhia M. Efficacy and Harms of Direct Oral Anticoagulants in the Elderly for Stroke Prevention in Atrial Fibrillation and Secondary Prevention of Venous Thromboembolism: Systematic Review and Meta-Analysis. *Circulation*. 2015;132:194–204.
- 62 Prins MH, Lensing AW, Bauersachs R, van Bellen B, Bounameaux H, Brighton TA, et al. Oral rivaroxaban versus standard therapy for the treatment of symptomatic venous thromboembolism: a pooled analysis of the EINSTEIN-DVT and PE randomized studies. *Thromb J*. 2013;11:21.
- 63 Mavrakanas TA, Samer C, Fontana P, Perrier A. Direct oral anticoagulants: efficacy and safety in patient subgroups. *Swiss Med Wkly*. 2015;145:w14081.